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<Small RU>

Maximum power spectral density

Test Result
Result o
Test Freq Ru Ru Limit :
Antenna . [dBm Verdict
Mode MHz) Size Index [dBm/MHZ]
/MHZz]

52Tone+26Tone RU37+RU2 0.05 <11.00 PASS

Antl 5180
106Tone+26Tone RU53+RU4 -0.31 <11.00 PASS
52Tone+26Tone RU37+RU2 -0.28 <11.00 PASS

Ant2 5180
106Tone+26Tone RU53+RU4 -0.40 <11.00 PASS
52Tone+26Tone RU37+RU2 2.90 <11.00 PASS

total 5180
106Tone+26Tone RU53+RU4 2.66 <11.00 PASS
52Tone+26Tone RU40+RU6 3.93 <11.00 PASS

Antl 5320
106Tone+26Tone RU54+RU4 3.80 <11.00 PASS
52Tone+26Tone RU40+RUG6 3.59 <11.00 PASS

Ant2 5320
106Tone+26Tone RU54+RU4 3.50 <11.00 PASS
52Tone+26Tone RU40+RUG6 6.77 <11.00 PASS

total 5320
106Tone+26Tone RU54+RU4 6.66 <11.00 PASS
52Tone+26Tone RU37+RU2 4.71 <11.00 PASS

Antl 5500
106Tone+26Tone RU53+RU4 4.60 <11.00 PASS
52Tone+26Tone RU37+RU2 4.59 <11.00 PASS

Ant2 5500
106Tone+26Tone RU53+RU4 4.44 <11.00 PASS

11BE20MIMO

52Tone+26Tone RU37+RU2 7.66 <11.00 PASS

total 5500
106Tone+26Tone RU53+RU4 7.53 <11.00 PASS
52Tone+26Tone RU40+RU6 2.22 <11.00 PASS

Antl 5700
106Tone+26Tone RU54+RU4 2.08 <11.00 PASS
52Tone+26Tone RU40+RU6 2.37 <11.00 PASS

Ant2 5700
106Tone+26Tone RU54+RU4 2.17 <11.00 PASS
52Tone+26Tone RU40+RU6 5.31 <11.00 PASS

total 5700
106Tone+26Tone RU54+RU4 5.14 <11.00 PASS
52Tone+26Tone RU40+RUG6 4.13 <11.00 PASS

Antl 5720
106Tone+26Tone RU54+RU4 4.45 <11.00 PASS
52Tone+26Tone RU40+RU6 5.18 <11.00 PASS

Ant2 5720
106Tone+26Tone RU54+RU4 5.49 <11.00 PASS
52Tone+26Tone RU40+RU6 7.70 <11.00 PASS

total 5720
106Tone+26Tone RU54+RU4 8.01 <11.00 PASS
52Tone+26Tone RU37+RU2 2.87 <30.00 PASS

Antl 5745
106Tone+26Tone RU53+RU4 2.89 <30.00 PASS
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52Tone+26Tone RU37+RU2 2.90 <30.00 PASS
Ant2 5745

106Tone+26Tone RU53+RU4 3.03 <30.00 PASS

52Tone+26Tone RU37+RU2 5.90 <30.00 PASS
total 5745

106Tone+26Tone RU53+RU4 5.97 <30.00 PASS

52Tone+26Tone RU40+RU6 2.98 <30.00 PASS
Antl 5825

106Tone+26Tone RU54+RU4 2.70 <30.00 PASS

52Tone+26Tone RU40+RU6 2.81 <30.00 PASS
Ant2 5825

106Tone+26Tone RU54+RU4 2.75 <30.00 PASS

52Tone+26Tone RU40+RU6 5.91 <30.00 PASS
total 5825

106Tone+26Tone RU54+RU4 5.74 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and is compensated in the graph.
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11BE20MIMO_Antl_5700_52Tone+26Tone_RU40+RU6
Spectrum

oo
A
Ref Level 20,00 dBm Offset 15.26 dB & RBW 1 MHz

j Att 30 dB @ SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 2.22 dBm

5.7035160 GHz
10 dBm

4 i Il
PALTarL b

CF 5.7 GHz

1001 pts

Span 40.0 MHz
—
] (3

L

Date: 18.APR.2024 18:53:34

11BE20MIMO_Antl_5700_106Tone+26Tone_RU54+RU4
Spectrum

o
A
Ref Level 20,00 dém  Offset 15.26 dB @ RBW 1 MHz
| ALt 30 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1] 2.08 dBm

5.7020780 GHz
10 dBm:

\
MV N
um__a-v-"‘ﬂ{ R
40 dBm
-50 dBi
-60 den
=70 dBrr
CF 5.7 GHz 1001 pts Span 40.0 MHz
- —
L I ] [ TEETEE ]
Date: 18.APR.2024 19:15:35

Sporton International Inc. (Kunshan) Page Number 1 A2-275 of 334
TEL : +86-512-57900158
FCC ID : 2A5NV-A9210



saranas. FCC RF Test Report Report No. : FR432502E

11BE20MIMO_Ant2_5700_52Tone+26Tone_RU40+RU6
Spectrum

oo
A
Ref Level 20,00 dBm Offset 15.23 dB & RBW 1 MHz

j Att 30 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 2.37 dBm

5.7034770 GHz
10 dBm

Ly 4
N I

T

1001 pts SEﬂn 40.0 MHz

J BRAREEED e

11BE20MIMO_Ant2_5700_106Tone+26Tone_RU54+RU4
Spectrum

A
Ref Level 20,00 dém  Offset 1522 dE & RBW 1 MHz

o At 0 dB @ SWT 20ms @ VBW 3 MHz Mode Swesp
Count 100/100
(@ 1Rm view
m1[1] 2.17 dBm
5.7016380 GHZ
10 dBm:
W
i ——
b e

1
40 dBm—————1 —
50 dBi
-60 de
70d
CF 5.7 GHz 1001 pts Span 40.0 MHz
—
i 1
[ \ ) T
Date: 18.APR.2024 19:15:48

Sporton International Inc. (Kunshan) Page Number : A2-276 of 334
TEL : +86-512-57900158
FCC ID : 2A5NV-A9210



SPORTON LAB.

FCC RF Test Report

Report No. : FR432502E

11BE20MIMO_Antl_5720_52Tone+26Tone_RU40+RU6

Spectrum

&)

Ref Level 20.00 dBm Offset 14.51 dB & RBW 1 MHz

j Att 30 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1]
10 dBm

+.13 dBm)|
5.7231570 GHz

1
,,_!’___
0 dBm

L
&
=
G
=
—_
=L

-60 dBm

-70 dBrm

CF 5.72 GHz

1001 pts

Span 40.0 MHz

L

Date: 11.MAY 2024 08:36:38

11BE20MIMO_Antl_5720_106Tone+26Tone_RU54+RU4

Spectrum

(=)

Ref Level 20.00 dem  Offset 14.51d8 & RBW 1 MHz

| ALt 30 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Swesp

m1[1]
10 dBm:

+.45 dBm)
5.7214790 GHz

. S —

10 dB /

o LMMIWWM M

-30 dBm:

404

-50 dBm

-60 dern

=70 dBrr

CF 5.72 GHz

1001 pts

L

Span 40.0 MHz

Date: 11.MAY 2024 08:37:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2A5NV-A9210

Page Number

. A2-277 of 334



saranas. FCC RF Test Report Report No. : FR432502E

11BE20MIMO_Ant2_5720_52Tone+26Tone_RU40+RU6
Spectrum [@

Ref Level 20.00 dBm Offset 14.56 dB8 & RBW 1 MHz

j Att 30 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 5.18 dBm
5.7227170 GHz
10 dBm

P s
0 dBm

o [

.20 dB sl \‘:

M I LK N

-50 denn

-60 dBm

-70 dBrm

CF 5.72 GHz

1001 pts

Span 40.0 MHz
] (3

L

Date: 11.MAY 2024 08:36:51

11BE20MIMO_Ant2_5720_106Tone+26Tone_RU54+RU4
Spectrum [@]

Ref Level 20.00 dém  Offset 14.56 dB & RBW 1 MHz
le Att D de @ SWT
Count 100/100

@ 1Rm View

20ms & VBW 3 MHz Mode Sweep

m1[1] 5.49 dBm
5.7213590 GHZ
10 dBm:

ba

I TN
0 dBm

o / \

20 d8 W{Md }{w‘rr \l\
T \

v s
40.d 8 asl

-50 dBm

-60 dern

=70 dBrr

CF 5.72 GHz

1001 pts Span 40.0 MHz
" 1
L L

) )

Date: 11.MAY 2024 08:37:54

Sporton International Inc. (Kunshan) Page Number : A2-278 of 334
TEL : +86-512-57900158

FCC ID : 2A5NV-A9210



SPORTON LAB. FCC R F

Test Report Report No

.. FR432502E

11BE20MIMO_Antl_5745_52Tone+26Tone_RU37+RU2

- oo
Spectrum [ ’5]

Ref Level 20,00 dBm Offset 14,95 de & RBW 500 kHz

o Att 30 dB @ SWT 20ms @ VBW 2 MHz  Mode Sweep
Count 100/100
@ 1Rm View
mM1[1] 2.87 dBm|
5.7419630 GHz
10 dBm
M1
s ;
ods [f T
e .ﬁ %.
|

2008 ‘N 'WW

30 dem
% u
A0 dBm—r——— B~ Sewmey vsv—
-50 dBl
-0 dB
70 dB
CF 5.745 GHz 1001 pts Span 0.0 MHz
N T
L I )| [ | EEEEEREN ]
Date: 18.APR.2024 19:18:42

11BE20MIMO_Antl_5745_106Tone+26Tone_RU53+RU4

Spectrum T

Ref Level 20,00 dém  Offset 14,95 dB & RBW 500 kHz

o At 0 dB @ SWT 20ms @ VBW 2MHz Mode Swesp
Count 100/100
(@ 1Rm view
m1[1] 2.89 dBm
5.7424830 GHZ
10 dBm:

—— I

/ \

-30 dBm:
| pasrrome “'L'W'"«.\,.
e [t
0 ded =
-50 dBi
-60 den
=70 dBrr
CF 5.745 GHz 1001 pts Span 40.0 MHz
L )il )| [T
Date: 18.APR.2024 19:21:02
Sporton International Inc. (Kunshan) Page Number 1 A2-279 of 334

TEL : +86-512-57900158
FCC ID : 2A5NV-A9210



= as. FCC RF Test Report

Report No

.. FR432502E

11BE20MIMO_Ant2_5745_52Tone+26Tone_RU37+RU2

- oo
Spectrum [ ’5]

Ref Level 20,00 dBm Offset 14,91 deé & RBW 500 kHz

o Att 30 dB @ SWT 20ms @ VBW 2 MHz  Mode Sweep
Count 100/100
@ 1Rm View
mM1[1] 2.90 dBm|
5.7420030 GHz
10 dBm
M1
———
0 dem Fi

- 1
ol L& L)
o - H{juu

/

40 dBi s r—

-50 dBi

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts SEﬂn 40.0 MHz

N T

( )i ) B
Date: 18.APR.2024 19:18:54

11BE20MIMO_Ant2_5745_106Tone+26Tone_RU53+RU4

Spectrum T

Ref Level 20,00 dém  Offset 14,91 dB & RBW 500 kHz

| ALt 30 dB & SWT 20ms & VBW 2 MHz Mode Sweep
Count 100/100

@ 1Rm View

m1[1] 3.03 dBm
5.7426820 GHZ
10 dBm:

PR R — |
0 dBm i K

o / |

50 ds I W UL 1y "
j L |” [

-30 dem —— ,‘“M S

R i
-40 dém

NS

-50 dBm

-60 dern

=70 dBrr

CF 5.745 GHz 1001 pts Span 40.0 MHz

—
( )i ) Wninn

Date: 18.APR.2024 19:21:30

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2A5NV-A9210

Page Number : A2-280 of 334



saranas. FCC RF Test Report Report No. : FR432502E

11BE20MIMO_Ant1_5825_52Tone+26Tone_RU40+RU6

- oo
Spectrum [ ’5]

Ref Level 20,00 dBm Offset 15.29 deé & RBW 500 kHz
o Att 30 dB @ SWT 20ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 2.98 dBm
5.8270380 GHz,
10 dBm

CF 5.825 GHz 1001 pts

SEﬂn 40.0 MHz
[ )i ) WRRED

11BE20MIMO_Antl_5825_106Tone+26Tone_RU54+RU4

Spectrum T

Ref Level 20,00 dém  Offset 1520 dB & RBW 500 kHz

o At 0 dB @ SWT 20ms @ VBW 2MHz Mode Swesp
Count 100/100
(@ 1Rm view
m1[1] 2.70 dBm
5.8268380 GHZ
10 dBm:
i
L] I
0 dE /

o ol et D
50 dBi
-60 de
70d
CF 5.825 GHz 1001 pts Span 40.0 MHz
— Y L
L Jjl )| [N
Date: 18.APR.2024 19:23:52
Sporton International Inc. (Kunshan) Page Number : A2-281 of 334

TEL : +86-512-57900158
FCC ID : 2A5NV-A9210





